{25
-
=
(o
[
<
8
T
o
Ll
=l
3
b

Introduction

o <t -
- - i . -
i o E 5
. - : ;
E
E -
i T =
= A wn -
- £ 5
E 2 8§ 2
-~ &4 = §g
E & § E
i
€& & » =

instructions

FOR THE

STATION SPEAKER

MODEL HS-1661

FAEPFIEFENER I R G dREd FdFm i
LR SRR
FFES R

L) L |

l‘r‘.-rl.--1-1.1l._-1.-l-.-l.----

R E AR
FamEEdm iR e

&
FEFEdFEER AR AE

587-1477



Page 2

m BT AT ITECITS

INTRODUCTION

The Heathkit Model HS- 1661 Station Speaker is an
accessory unit for communications receivers. The speaker is
a 5" x 7" oval type, mounted on a baffle board. A 5-foot
shielded cable with a phono plug on the free end is wired to
the speaker.

The cabinet color and design match that of the latest
Heathk it Transceivers and Receivers. |f you want to set the

PARTS LIST

KEY aTy DESCRIPTION PART
Mo, MNa.
CABINET-SPEAKER GRILLE
Al (|1 Top cabinet half 80-1164-2
az [ | 1 Battom cabimet half a0-1165-2
A3 [ | 1  Speaker grilie 208-77-1
SPEAKER-BAFFLE BOARD

[ } 1 GSpeaker 401172
Br { ) 1 Batfle board 94 562
CLAMP-FEET-SPACER-PLUG
Ci ()} 1 Cableclamp 2075
C2 {1 4 Rubber foot 261-9
C3 () 2 Large spacer 25559
C4 (v 2 Small spacer 255-716
€5 () 1 Phono plug 438-4

T i i

Station Speaker on top of other equipment, and do not
want to tilt the cabinet, you can remove the plastic foot
spacers. Two #6 x 3/4" wood screws are provided so you
can mount only the rubber feet on the cabinet front.

These features provide you with an attractive Station
Speaker to use with your transcener or receiver.




Fage 3

_g_gj_ THEATEIETT
KEY aTY. DESCRIPTION PART
No. MNo
HARDWARE
D1 (| ) 2 #6x5/8" sheet-metal 260-12
ST B
Dz | |} 7 #6 x 34" wood screw 250-57
D3 | ) 2 632x1-1/4" screw 250-79
D4 ( )} 2 6-32x3/8" screw 250-89
D& ( } 4 632 x7/8" phillips 250-227
head screw
D ( | 2 #6x1-1/2" wood screw 250-388
D7 1 4 632x1-1/4"flathead 250-1187
SCTEwW
DB () 12 6-32 nut 252-3
D8 () 2 Speed Nut® 25210
D10 { ) 2 Large #6 flat washer 253-21
D11 { ) 8 Small #6 flat washer 253-60
D12 { ) 1 "D"washer 253-89
D13 { } 4 Feh washer 253-112
D14 [ } 12 #6 lockwasher 2541
MISCELLANEOQUS
E1 ( } 1 Foam tape 73-39
EZ2 { ] 2 Trim plate £05-1584
| ) BE" Shislded cable 343-11
E3 { ) 1" Sleeving 346-51
E4 | ) 1 Heathkit nameplate 3491-96
ES | J 1 Blueand white label 391-34
{1 1 Kit Builder's Guide 587-308
{ )} 1 Parts Order Form 597-260
{ } 1  Instruction sheet
EE { 1} 1  Nutstarter 4005

Solder (Additional 3 ralls
of solder can be ordered under
part number 331-6 for £.25 each. |

*Tinnerman Co., Registered Trademark

The prices shown on the separate “Heath Parts Price List™
apply only on purchase: from the Heath Company where
shipment s to a U.5.A. destination. Add 10% (minimum 25
cents) to the price when ordering (Michigan residents add
4% sales tax) to cover insurance, postage, and handling.
Chutside the U.5.A., parts and service are available from your
local  Heathkii  source and  will  reflect  additional
tramsportation, taxes, duties, and rates of exchange.

=

R R
L ot g bt o IP

."F

Li

uilil.l

' HE .:-':'1'_13_.. |




s ===
STEP-BY-STEP ASSEMBLY

Before you start to assemble this kit, read the wicing
soldering, and step-by-step assembly infuﬂnlthnhﬂ';ﬁ
Builders Guide.”

SPEAKER MOUNTING washers, four #6 lockwashers, and four 632 nuts. Be
sure to position the speaker lugs &s shown.

Refer to Pictorial 1 for the following steps.

CAUTION: The cone assembly and center dome of the SPEAKER GRILLE MOUNTING

speaker are quite fragile. Therefore, handie the speaker
carefully and place it face down on a clean surface until it is
installed. Be especially careful that you do not puncture the
speaker cone when you install mounting seresws.

Refer to Pictorial 2 for the following stépa.

Cut the following lengths of foam tape.

{ | Position the baffle board as shown.

1 1 Two 1™ temaths.
{ | Mount the speaker to the baffle board as shown, Lse

four 6-32 x 1-1/4" flat head screws, four small #6 flat { | Two 3" lengths.

&% You may discard the remaining 4" length of foam tape.

() Carelully peel away the protective backing froma 1"
lemngth of foam tape.

@n-l? NUT
& #6 LOCKWASHER

@bg:. FLAT WASHER ISMALLY
|

HOTTDM
EDGE

-3zuli-1/4
FLAT HEAD SCREW



——

)

3

@ G-32 KU

Page 5

Press the 1" length of foam tape onta the front of the
baffle board as shown,

In the same manner, install the remaining 1" length
and 3" lengths of foam tape onto the baffle board as
shown.

Caretully peel away the protective backing from a felt
washer,

Press the washer onto the front of the baffle board as
s,

In the same manner, install the remaining three felt
washers onto the baffle board as shown.

SPERKER
GRILLE

T B-32 x 718"

FHILLIFS HEAD

FOAM
T4 PE

SHALL)

#b FLAT WASHER
o LOCKWASHER

{

Refer to Detail 2A and install the Heathkit nameplate
to the speaker grille with two speed nuts as shown.
Push the speed nuts firmly onto the studs with the
dish side toward the speaker grille as shown in the
inset drawing.

Position the speaker grille and baffle board as shown.

Mount the speaker grille onto the front of the baffie
board as shown. Use four 6-32 x 7/8" phillips head
screws, four small #6 flat washers, four #6

lockwashers, and four 6-32 rwts. Do not overtighten
these screws.

NAMEPLATI

@E PICTORIAL 2
4] W% 3 1 [P HE 55 2 a 4
L_:T:.r|:|4llzllr=|l_l.l s | - ' I| - Lot | - ™
D =® (=L a -|. -| & " l.l




Page 6

-

{7
[/ SPEAKER

x; LUEGS

WAFFLE
BOARD

CABINET
BOTTOM

LREGE
SPACER

smaLl
SPACER

RUBBER
Faol

RUBEBER
FOat

#6 e L-00
WoOD SCREW

B-32x 1-1/4
SCREW

PICTORIAL 3

S,
-\._\_\:_\_\_

b-32 NUT &
#6 LOCKWASHER

== =5



Page 7

B g - mATEOETIT"

BAFFLE BOARD MOUNTING

Refer to Pictorial 3 for the following steps.

{ )} Mount the baffle board, two large spacers, and two
rubber feet to the bottom cabinet half as shown. Use
two #6 x 1-1/2" wood screws. Do not overtighten
these screws. NOTE: If you want to mount the rubber
feet without the large spacers, use two #6 x 3/4"
wood scrows instead of #6 x 1-1/2" screws,

{ | Refer to Detail 3A and prepare the ends of the
shielded cable as shown.

CUT THE CABLL ACCORDING TO THF OIMENSEONS BELOW
PREPARE EACH END AS SHOWN

-',hlrljtx‘m‘

TARING CARE NOT 10 CUT THE OUTER SHIELD OF VERY
THikK WIAES ®EMOYE THE QUTER INSULATION

TWIST THE SHIELD WIRES INTO OME STHAND REM DNE
THE IHMTE INSULATICN THEN APBRLY A SMALL AMOUNT
aF SOLDER TO THE EWD OF THE IMMEH LEAD AND THE
SHIELD

SOLGER

I

SLIOE 3B OF SLEEVING OVER THE IRNER LEAD
INSULATIDN A1 OMNE END DF THE CABLE

2 (NSERT THE INMNER LEAD AND TEFLON
SLFEYE THROUGH THE PLUG AND WHAP
THE SHIELDT ARDUND THE PLUG,

APPLY HEAT TO THE TIP OF
THE 20l ONLY LONG ENOUGH
FOR THE 5OLDER TO BE
DRAWN UP INTO THE PIN BY
CAFILLARY ACTION.

GOLOLH THE SHIFED ONTO THE PLUG,
CUT OFF EXCESS WIKHE FROM THE TIP OF THE FIN

1 B ——

Detail 3B

Refer to Detail 3B and install 2 phono plug on one end
of the shielded cable as shown.

{ ) Tie a knot in the shielded cable 4" from the end

without the phono plug as shown.

Slip the cable clamp over the shielded cable just
behind the knot as shown.

Mount the eable clamp, a small spacer, and a rubber
foot to the bottom cabinet half as shown, Use a 6-32 x
1-1/4"" screw, 8 D" washer, 8 #6 lockwasher, and a
6-32 nut.

114 )
CLEEWIMG 11—
Mount a small spacer and a rubber foot to the bottom
cabinet half as shown. Use a 6-32 x 1-1/4" screw, a #B
L — iockwasher, and & 6-32 nut.
Detail 3A
(i} 1*-; '."5': g-"i 1 1P R 2 3 a =1 =] r
Wi ¢ T8 |
!---'.1-'..1.:;”","'-“- i L I| i t|'-| - T|1LI | A .l,'. _Ir._l 'r]r’- ] s
] = 1 iCway & T A ] " T B a 11 12 3 v ] il Ll



Page 8

-
ﬂlﬂ.Eﬂ-‘rH LT

| } Connect the center lead of the shielded cable to
speaker terminal strip, lug 1. Solder the lvad to the

fug.

NOTE: The blue and white label shows the model number
and production series number of your kit. Refer 1o these
numbers in any communications you may have with the
Heath Company about this kit. This assures you that you

will receive the most complete and up-to-date information in
return.

( | Carefully peel away the paper backing from the blue
and white label. Then press the label onto the bottom
cabinet half as shown,

Refer to Pictorial & for the following steps.

i | Secure the top cabinet halt to the bottom cabinet half
with the trim plates as shown. Use two #6 x 5/8"
sheet metel screws in the front holes in the trim plates.
Use two 6:32 x 3/8" screws, two large 6 flat washers,
two #6 lockwashers, and two 6-32 nuts in the rear

SPEAKER WIRING AND FINAL ASSEMBLY holes in the trim plates. Be sure to position the

brushed side of the trim plates (o the outside,

BLUE AND WHITE
LABEL

PICTORIAL 4

Hetfer to Pictorial 4 for the following steps.

( | Connect the shield lead of the shieided cable 1o  This completes the assembly of your Station Speaker. You
speaker terminal strip, lug 2. Soider the lead to the will have two #6 x 3/4" wood screws left over, They can be
g used to mount only the rubber feet to the cabinet front.

LARINET
TOP HALS

| e

- 6-32 NUT
cufET METAL T, = f#h LOCKWASHER ”
SCREW 2 .4 S

TMiLA1 WASHER -!1
§-17 1 M3 o LARGE! L=
SCREW

o

o

Ll

=S | =
- 57 W

PICTORIAL 5



Fage B

Speaker Size

Impedance
Frequency Response
Magnet Weght . .
Cabinet
Dimensions . o

Met Weight

SPECIFICATIONS

........ B" x 7' aval.
3.5 ohms.
............. 300 to 3000 Hz.

.................. 3.16 oz

Aluminum, green spatter finish.

................... 9" wide x 6-5/8" wide x 5-5/8"" deep.

...... 3-1/4 Ibs.

— Ty . e

The Heath Company reserves the right to discontinue
products and to change specifications at any time without
incurring any obligation to incorporate new features in
products previously sold.



